® INSTALLATION INSTRUCTIONS

Metal Roof: for Can-Am Maverick X3 MAX

2753 Michigan Road - Madison, Indiana 47250 - 855-743-3427

- Do not discard packaging until product has been successfully installed.

Middle

(kit contents continue on following page)

Seal

D-Seal
Clamp x 4
(remove bolts and Covers) Tube Clamp X 2
o~ . . = = -
Need help with your installation? Read instructions and view illustrations before beginning)

@mm H:ll]m‘l-::EETll-'l'll 7” e : ;

ﬂ'l-ﬂﬁﬁ-—?#ﬂ-—ﬂ#ﬂ? #:003m - 7200pm EST Friday ‘PG
! M-WEETSWJ oo

© 2023 SuperATV.com®. All Rights Reserved. Rev IN-ROOF-CA-X3MAX-002_7/20/2023




¢00-XVINEX-YO-4004-NI

(- "JosIay} :o:m_o_>)
Aue woyy ssejuley oA | yledng ploy o3 seaibe Jakng ayj pue ‘Jonpoud siyy Buisn ajiym sjoiyaa Jay;siy Bunesedo usym seoueuipio pue sme| [eo0| pue ‘ajejs ‘|elapay ajqeoldde
|le Aeqo o} s|qisuodsal osje s| JaAng ay] ‘suoponJsul Jo /pue sBujuiem ‘suoneoyoads yons o} aisype o} ainjie} wolj Buynses ebewep Aue woly ssajwley gA | Yiedng pjoy
0} sealbe pue suononJisul pue sbululem ‘suoljeolyoads Jainjoejnuew o} Buipioooe s|dIYaA Jay/siy jo suolejwl| pue Ajjiqedeo sy} puejsiapun Ajjny 0} s|qisuodsal si JaAng ay |
‘noA o} Aldde Aay} moy pue sme| ay} mouy| o} Ajijiqisuodsal JNOA si | “S9oUBUIPIO PUE ‘sme| dlel) ‘Alajes
a[oIYaA 0} pajiwi| Jou Ing Buipnjoul ‘Sme| [eleps} pue ‘aje}s ‘|eoo] ||e Aq apige }snw noA “j1onpoid sy} Jo asn Jo uone|jelsul ayy Aq me| ay} Jo uoljelola Aue oy s|qisuodsal Ajjeuosiad
pue Ajjebs| Ajlanisnjoxa pue Ajgjos si 1aAng ay] "me| uone|oia ul aq Aew sAemybiy Jo ‘speol ‘s}ead)s o1ignd uo sjonpoud Ulepsd Jo asn "03e ‘9jels ‘AJunod ‘Ajo ‘umo) uo Buipuadap
Alen sme| Jey) pasIApe ag "SME| [BJOpa} pue ‘a)els ‘[eoo] ulepad alejoin Aew A1N/ALY JNOA o} 1onpoud jaxiewlaye o Aiojoey Aue Buneouqgey Jo ‘BuiAyipow ‘Buippe ‘Buljjelsu|
‘payipow Jo ‘pasnsiw ‘Aadoid pajeisul Jou sem way §i panuellem jou ale syonpold pue sped oAl viedng gAlviedng Aq
pa1an02 aq jou ||im s}onpoud siainjoejnuew JaYlo Jo ‘sjess ‘sbuueaq ‘sbuisnoy IO yum swsjqoud o sbewep Auy ‘oA 1VvIedns Ag papiroid sped Ajuo Ajuelem |im oA Yiedng
“wielo ayy o} as aAeb jeyy yonpoud
oy} Joy pred soud aseyoind |ejo} 8y} peooxa jou |[eys ‘Aue Ji ‘Uoijoe Jo Sesneo pue ‘sasso| ‘sebewep |e 1o} Jasn 0} J9|[as jo AJljiqel]| [e}0} 8y "eA\LYIedng wouy paseyoaind Jonpoid
Aue woyy jnsal jey) sebewep [eljuanbasuod Jo ‘|epads ‘|ejuapioul ‘Joalipul ‘yoalip Aue Joy a|gisuodsal pjay a9 jou |im ‘Aued pig Aue Jou ‘gA 1 yiedng ‘sabieyo ybiayy Jo ‘sped
juswaoe|dal ‘sas) Joge| ‘asn ‘awly Jo SsO| Jo} s|gisuodsal pjay aq jou ||im gA | Y4edng unooo sebewep pjnoys jey} saalibe Jasn ‘sponpoud g | yiadng Buijjejsul pue Buiseyoind Ag
‘sawil ||e ye Jeab Buipu ayedoidde
pue jaw|ay e Jeam o} sjuednooo pue siojelado sabin gAlviadng "uyyesp Jo Ainful s1eass wouy Jasn joajoid o} Ajljige s,jonpoud siy) 0} se spew S| uonejuasaldal Jo Ajueuem
ON "Yyesp Jo wiey Ajpoq jo sl sasealoul sBnip Jojpue joyooje Buiwnsuoo ‘Jsye Jo ‘ajiym aulyoew peol-yo Aue BunesadQ ‘leem Hed pue soueusjulew asesioul Aew pue
aujyoew jo apli 8y} sbueyd ||Im "03e ‘saul} ‘syy uolsuadsns 1o ‘[aAel} Buoj ‘syy i) Buljeisul Jey) s1ieme aq pjnoys Jasn ‘sISWOISNO Palsiies Jo spuesnoy} sey oA 11adng ybnouyyy
“1ayya603 yiom |im Aayy Jeuyy Ajuan 0} g\ ] Yiadng
10BJUOD ‘aulyoeW Uo sjonpold Jexiewla)je sey Jasn §| "SaLI0SSa00. Jo)IEWISYE JOYI0 YlIM alapajul p|nod sjonpoid ¢S Al YJedng ‘papuswiwiossl jou si pue oA 1 iedng Aq papinoid
Aueirem Aue pioa sped jexewssye Jo Aiojoey Aue Buneouqe) o ‘Buihjipow ‘Buippy ‘suonipuod ¥003s Jepun A LN/ALY SJosn 11} 1seq 0} paubisep aie sjonpoud s ALvyledng

- - @oeIg

9 X }Jayoeilg

Z X JUnop

(panunuos spuapuod 31y)



- Remove stock Brace.
- Install Mounts.

(passengern)

IN-ROOF-CA-X3MAX-002



do not tighten any hardware completely unless noted

- Install new Braces.

N
4x - M12 Nut

M12 x 25mm

IN-ROOF-CA-X3MAX-002




M12 Nut

tighten M12 hardware, see page 4, completely

- Install Brackets to Clamps with hardware shown; do not tighten.

Clamp

Bracket

©

M8 Washer

IN-ROOF-CA-X3MAX-002



¢00-XVINEX-YO-400d-NI

usny” | sjois yum ysny

e

SJOS ypm ysnjy

"alempJley usyybi Jou oq -
"UMOUS 8JempJley UliM Jeay pue
‘a|pPIINl ‘Juoi4 ulol pue sjeas- [[ejsu] -

(}uoy)

(1abuassed)



- Install Sides to Front with hardware shown; keep loose.

Side - L

\Zx - M6 x 20mm)

IN-ROOF-CA-X3MAX-002 7



200-XVINEX-VO-400d-NI

«8/G ©Q p|noys |esag
JO 808} 0} JOOY Jo sabp3

(1abuassed)

(49A1ip)

"UMOYS Seale Ul Jooy Jo apisul Buoje s|eag |e1su| -



duwejaragni

"auIyoeW 0JUO A|qWasse Jooy 8de|d -
"UMOYs suoljeoo| ajewixoldde ul ebe) ojuo umoys sdwe|) soeld -




SuperATV highly recommends an extra set of hands for this step

- Place Roof assembly onto Cage.
- Align Roof to machine.
- Secure Rear to Frame with hardware shown; keep loose.

=
o 3

—

___._______'_.--'—" e .. I .
I —— '-""'_-'_—-‘-.r | ‘;‘:‘:&_

-

.eich Rear/corner
" LY
N | :

(driver)

M6 Washer

IN-ROOF-CA-X3MAX-002 10



- Secure Front to Mounts with hardware shown.

IN-ROOF-CA-X3MAX-002

tighten Front and Rear hardware completely

0
driver)

11




200-XVINEX-VO-400d-NI

‘aJempJey ||e uayybi] -
"auIyoew 0} juswubije Jooy oayoay -

L . ¥ . - 2
£ “_ g Vo 1aysem 8N

J L wuwog x 9N

t

wuwyl X 8N

dulie|9ioq i N=——

wwege X 9N o 3

:

Joyoelg

"UMoys asempJiey yum (sdwejp agnj uo sjexoelg 0} Jooy 8Indag -
"umoys asempJiey yum dwej) aqnj 0 syayoelq ||eisu] -
"uMoys asempiey yum (sdwejD uo pajjeisul Aisnoiraid) sjayoelg 0} JoOy 8Indag -



200-XVINEX-VO-400d-NI

‘9pIs s Jebusssed o) jeaday (Umoeys
3pIS S.JaAlL@) 8bey o) sdwe|) |lews a1nd8s




- Secure Roof to Brackets with hardware shown.
- Repeat for passenger side.

Bracket

Bracket

']I1']||I'|
.lllll'lll-l|'|||

M8 x 14mm
g

Ill\ul\'lllll-lll I\

M8 Washer )

- Recheck Roof alignment to machine.
- Tighten all hardware.

IN-ROOF-CA-X3MAX-002 14



Gl

wuwog x 9N - X

(1abuassed)

200-XVINEX-VO-400d-NI

9 8
49ALIP)

)

(uoy) J8ysem siN

joyoeig x9

wuwyl X 8IN

L dwe|9) [Jewsg
'9s00| deay ‘umoys alempiey Yyim siayoelg pue sdwe|) |jews [leysu| -

X9




9l

(+9A11p)

(1abuassed)

"9S00| dosy ‘UMoys aiempJiey Yum siayoelq [jei1su| -

wuwozg x 9N

200-XVINEX-VO-400d-NI

awv_oﬂ.m_ - Xy



